
Stand: 05

Repair-Kits

Spare Parts

Foot actuated valve ST-550
Item-No. 200550620

Pos. Item-No. Description Pos. Item-No. Description

*   

15

1

2

20

8

16 717 10

3

9

11

14

12

19

1318

6

Pos. Item-No. Description

1 040002955 Sheet metal casing low.part ST55

2 040002970 Sheet metal kick ST-550

3 040002961 Housing upper section Kärcher

4 040000781 Screw M5x6

5 040003015 Allen screw M6x12 ISO 4762 A2

6 040003000 Countersunk-head screw M6x8

7 020005040 Rabber buffer

8 200550410 Part assambly food actuated valv

9 040002980 Connecting piece G1/4 -M16x1,5

10 040001281 Socket G1/4 IG

11 040003026 Adjusting screw ST-550 hardened

12 040001610 Hex nut M8x1 DIN EN 24032 galv.

13 040002985 Washer 28x14x3,0 DIN 1440 A2

14 100000500 Angle pipe pieces 90° ST-550

15 56539 Nipple M22 male G1/4male

16 050000560 O-ring 17x1,5 NBR 70 Shore

17 040000640 Connection part G1/4 male ST-43

18 050001440 Back-up ring G10,2x13,9x1,2

Pos. Item-No. Description

19 050000121 O-ring 10x2,2

20 200042500 Coupling nut

21 040000460 Cylinder screw M4x10 DIN 7984 A2

22 040000731 Nut DIN EN 24032-M4-A4

5

22

21

4


